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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Rx @ Low channel

Climate Condition: 23%C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz

Receipt No: 174024892

Report No: 16059704 661

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9K-30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-Z2

1361
120

1001

80 FCC Part 15 9KHz to 30MHz

Level in dBuV/m

9k 20 30 50 100k 200 300 500 M 2M 3M  SM 10M 20 30M
Frequency in Hz

Limit and Margin QP

= Meas. 5 TR

Frequenc: QuasiPeak Average s Bandwidth Ll Corr. Margin Limit
(MHz) (dBavim) | (dByVim) {r':;‘)’ (kHz) Folarizations iR (dg) (dBuV/m)

0.012840 / 48.1 10000 | 0.200 H 20.9 77.4 125.5
~0.034840 / 52.8 10000 |  0.200 H 20.5 64.0 116.8
0.570000 / 27.1 1000.0 | 9.000 H 20.7 45.4 72.5
2.086000 25.0 / 1000.0 9.000 H 20.7 445 69.5

| 6.402000 24.7 / 1000.0 9.000 ~_H 20.6 44.8 69.5
| 15.218000 271 | /i 1000.0 9.000 H 22.7 42.4 69.5

Date: #28/204% - Time: 9:26:16 Tested by: Reviewed by:
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Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Level in dBuV/m

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Allike

Tower Stereo System

ITSB-300W

FCC Part 15.209

RE

Rx @ Low channel

23C ; 50 %RH; 101 kPa.
AC 120 V [/ 60 Hz,/‘{
174024892 [ Y12
16059704

Pass

Test distance is 3m, Vertical

9K-30MHz
TUV ESCI
TUV SAC HFH2-Z2/ TUV ESCI -TUV SAC HFH2-Z2

FCC Part 15 9KHz to 30MHz

10M

100k 200 300 500

EMC Test Service Hotline: +86-20-28391188

218 W(%

9k 20 30 50 IM 2M 3M 5M 20 30M
Frequency in Hz
Limit and Margin QP
¢ Meas. o o SRl
Frequency QuasiPeak | Average 7 Bandwidth A Corr. Margin Limit
(MHz) (dBpV/im) | (dBpVim) {,'“"3 (kHz) Dolarizationsh e, (dB) | (dBuVim)
0.012840 / 41.7 1000.0 0.200 v 20.9 77.8 125.5
0.034920 1 54.5 1000.0 0.200 v 20.5 62.2 116.8
0.546000 N 28.0 | 1000.0 9.000 v 20.7 49 72.9
2.826000 | 24.6 / 1000.0 9.000 v 20.4 44.9 69.5
7.174000 | 248 ] 1000.0 9.000 v 20.7 44.7 69.5
14.946000 | 274 N 10000 | 9000 | vV 23.1 42.1 69.5
Date: #28/2044 - Time: 9:30:37 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel (BR)
Climate Condition: 28 C; 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 661
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
= 60T FCC Part 15 Class B Electric Field Strength
= L
)
T 40
LI N B ﬁmmmwww
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak I#;::. Bandwidth Balarization Corr. I-ﬁgg:(n Lci!";:'('

(MHz2) (@Buvim) | s (kHz) (@8) | “GB) | (dBuVim)
168.000000 36.0 1000.0 | 120.000 H | 15.2 7.5 435
192.000000 39.9 1000.0 120.000 H | 13.0 3.6 43.5
204.000000 36.0 1000.0 | 120.000 H 12.5 7.5 435
216.000000 38.7 1000.0 | 120.000 H 12.6 4.8 43.5
240.000000 36.8 1000.0 | 120.000 H 13.7 9.2 46.0
288.000000 |  37.0 [ 1000.0 | 120.000 H 15.7 9.0 46.0

Date: 8/28/2014 - Time: 5:06:21

&

Reviewed by:

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel (BR)

Climate Condition: 23 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz P
Receipt No: 174024892

Report No: 16059704 06¢

Result: Pass 2

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI

Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

80 [
o0 FCC Part 15 Class B Electric Field Strength

r———l

Level in dBuV/m
[%3 P
=4 =]
+§
e |

t t + t t t t 1

30M S0 60 80  100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Meas. . Margin Limit -
Fre;:ﬁt:"encv Q:;sivl’leak Time Bandew idth | potarization c:g‘ - QgK QPK
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) (dBuV/m)

| 35.950000 22.7 1000.0 120.000 Vv 14.3 17.3 40.0
| 47.950000 | 287 1000.0 | 120.000 vV [ 149 | 113 40.0
| 108.950000 26,5 | 1000.0 120.000 \ 121 17.0 43.5
144.000000 37.6 | 1000.0 120.000 \i 153 5.9 43.5
168 ) 33.0 1000.0 | 120.000 | v 152 | 105 | 435
432.050000 365 1000.0 | 120.000 | v 196 | 95 | 46.0

Date: 8/28/2014 - Time: 5:09:07 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel (EDR)
Climate Condition: 23 'C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz —~—
Receipt No: 174024892
Report No: 16059704 661 “
Result: Pass 42 <
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80
[
L
e 60T FCC Part 15 Class B Electric Field Strength
S L
& [——
Z 40
= 201
0 + + + + + + + + + + + + t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak '4;’:‘:' Bandwidth | [\ o on | Corr. 'fgg:? ng"‘('
(MHz) (dBpVim) | (kHz) (@B) | (4B) | (dBuVIm)
168.000000 36.2 1000.0 | 120.000 H 15.2 7.3 435
192.000000 39.9 1000.0 120.000 H 13.0 3.6 43.5
204.000000 35.9 1000.0 | 120.000 H 12.5 7.6 43.5
216.000000 |  38.8 1000.0 | 120.000 H 12.6 4.7 435
240.000000 |  37.0 1000.0 | 120.000 H 137 9.0 46.0
288.000000 36.8 1000.0 120.000 H 15.7 9.2 46.0
YA T b Py o i
1= [#=5T (10
C Howg l'g;'.,;‘li :‘“}dIa e

Date: 8/28/2014 - Time: 5:03:11 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI

Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

80 l’

g OF FCC Part 15 Class B Electric Field Strength
= [
g T,
S 40
. 20 WJ“WMWW

200 300 400 500

30M 50 60 80 800 1G
Frequency in Hz
Limit and Margin QP
A Meas. 3 Margin Limit -
Fr?;t;ezl;cy ?:;s'vplf:;( Time Ba?‘::l':\:)dth Polarization ((::é; - QPK QPK
g 5 (ms) (dB) | (dBuVim)
47.950000 28.8 1000.0 | 120.000 v 14.9 1.2 40.0
103.100000 | 245 1000.0 [ 120.000 v 11.5 19.0 435 |
144.000000 38.0 1000.0 | 120.000 v 15.3 5.5 435 |
| 168.000000 34.2 1000.0 | 120.000 v 15.2 9.3 43.5
432.050000 36.9 | 1000.0 | 120.000 v 19.6 9.1 46.0
452.900000 38.1 [ 1000.0 | 120.000 | v | 201 | 79 46.0

Date: 8/28/2014 - Time: 5:00:28

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (BR)
Climate Condition: 23 “C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704-601
Result: Pass v \
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
= 601 FCC Part 15 Class B Electric Field Strength
= L
& —_— s
E 40
= 201
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Ml'ier:: Bandwidth Polarization Corr. 'fggz‘ L(i;:i't(-
(MHz) (dBuV/m) {me) (kHz) (dB) (@B) | (dBuVim)
168.000000 36.0 1000.0 | 120.000 H 152 | 15 435
192 39.9 1000.0 | 120.000 H 130 | 36 | 435
204.000000 36.0 1000.0 120.000 H | 125 7.5 43.5
216.000000 |  38.6 1000.0 | 120.000 H 12.6 49 | 435
240.000000 | 36.8 1000.0 | 120.000 H 137 | 9.2 | 460
288 [ 37.0 1000.0 | 120.000 H 157 | 9.0 | 46.0
| B
, M‘“"f*-—-q.
VN0 Trnt 1
Uaixju Wil iv—:i {n;?tg
m-‘“"“'“-n—mﬁ_v
i
Date: 8/28/2014 - Time: 5:15:50 Tested by: Reviewed by:

A_ TUVRheinland®




Produkte
Products

Appendix 1 /A TOVRheinland®

Prufbericht - Nr.: 16059704 002

Test Report No.

Seite 26 von 76
Page 26 of 76

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (BR)
Climate Condition: 23 o2 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 661
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80 l’
£ 60T FCC Part 15 Class B Electric Field Strength
T [
g | B
S 40
0 t t t t + t + + + i

Limit and Margin QP

+ + + +
80  100M 200 300 400 500 800 1G
Frequency in Hz

: Meas. S Margin Limit -
Fre;\’lieﬂcy Q:;SIVP/eak Time Ba":}:' idth | pojarization c:g‘ - QIgK QPK
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) (dBuVim)

~35.950000 22.6 1000.0 120.000 ) 14.3 17.4 40.0
| 47.950000 |  28.8 1000.0 | 120.000 v 149 | 112 40.0
144.000000 37.6 1000.0 120.000 \' 15.3 5.9 43.5
168.000000 32.8 1000.0 120.000 v | 152 10.7 43.5
432.050000 36.5 1000.0 120.000 \'4 19.6 9.5 46.0

[ 454.750000 393 | 1000.0 120.000 \'J 20.1 6.7 46.0

Date: 8/28/2014 - Time: 5:12:35

Tested by: v Reviewed by:

EMC Test Service Hotline: +86-20-28391188
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (EDR)
Climate Condition: 23 O 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 60T
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
g 1 FCC Part 15 Class B Electric Field Strength
SR -
-] [ —
= 40
~ 204
0 + + + + + + + + + + t t +—
30M 50 60 80 100M 200 300 400 500 800 1G

Limit and Margin QP

Frequency in Hz

Frequency | QuasiPeak '4::: Bandwidth | o o on | Corr I\-ﬂ(a;g:? Lan';il!‘-
(MHz) (@ByVim) | o (kHz) 8) | “ap) | (dByvim)
168.000000 36.2 1000.0 120.000 H 15.2 7.3 43.5
192.000000 39.8 1000.0 120.000 H 13.0 3.7 43.5
204.000000 35.8 1000.0 120.000 H 12.5 7.7 43.5
216.000000 38.6 1000.0 120.000 H 12.6 4.9 43.5
240.000000 37.2 1000.0 120.000 H | 13.7 8.8 46.0 |
| 288.000000 369 | 1000.0 120.000 H | 157 9.1 46.0 |

Date: 8/28/2014 - Time: 4:52:23

Reviewed by:

Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

101 kPa.

TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

FCC Part 15 Class B Electric Field Strength

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (EDR)
Climate Condition: 23 50 %RH;
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 601
Result: Pass (4
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer:
80T

. 0T

= 1

] P ————

S 40

= 20

Limit and Margin QP

200

300

400 500

800

1G

Frequency in Hz

Frequency | QuasiPeak I:.?:‘:' Bandwidth Polarization Corr. 'fgg;? Lg;'f(
(MHz) B }dBuVIm) (ms) (kHz) (dB) (dB) (dBuVim)
35.! ) 21.3 1000.0 120.000 v 14.3 187 | 40.0
| 47.950000 32.2 1000.0 120.000 \ 14.9 7.8 40.0
119.950000 |  29.1 1000.0 120.000 \ 13.1 14.4 43.5
144.000000 38.0 | 1000.0 120.000 v 15.3 5.5 435 |
168.000000 34.0 1000.0 120.000 v 15.2 95 | 435
432.050000 36.9 1000.0 120.000 vV 19.6 91 | 460

Date: 8/28/2014 - Time: 4:55:53

Tested by: '

Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel (BR)
Climate Condition: 23 ©; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 661
Result: Pass Y
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
g 80 FCC Part 15 Class B Electric Field Strength
>1 .
] I ——————
S 40
= 204
0 t + + t + + + t t + t + + 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

5 Meas. # Margin Limit -

Freﬂt;lezncy QuaslP/eak Time Ban:':vldth Polarization C:ér. # ngK QPK
( ) (dBpV/m) (ms) (kHz) (dB) (dB) (dBuV/m)

168.000000 36.0 1000.0 120.000 H 15.2 7.5 43.5
192.000000 39.9 1000.0 120.000 H 13.0 3.6 435
204.000000 36.0 1000.0 120.000 H 12.5 7.5 43.5
216. ) 38.7 1000.0 120.000 H 12.6 4.8 43.5
240.000000 36.7 1000.0 120.000 H 13.7 9.3 46.0
288.000000 |  37.0 1000.0 | 120.000 H 15.7 9.0 46.0

Date: 8/28/2014 - Time: 5:19:08 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

80T

60 1

Allike

Tower Stereo System
ITSB-300W
FCC Part 15.209

RE

Tx @ Low channel (BR)

23 €;

AC 120 V/
174024892

50 %RH; 101 kPa.
60 Hz

Test distance is 3m, Vertical

16059704 00t /IR
Pass 7% W

30M-1GHz
TUV ESCI

TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

Level in dBuV/m

FCC Part 15 Class B Electric Field Strength

+ t t+ + t — 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP

g Meas. ¥ Margin Limit -
F"m‘;fz’)“’y “(‘:;s'\';fn‘)" Time Ba;‘:,‘;‘z')‘“h Polarization ((::é') -QPK | QPK

¥ (ms) (dB) | (dBpVim)
35.950000 22.7 1000.0 | 120.000 v 143 | 173 40.0
47.950000 28.8 1000.0 | 120.000 v 149 | 1.2 400
144.000000 37.6 1000.0 | 120.000 v 153 | 59 435
168.000000 326 1000.0 | 120.000 V| 152 | 109 | 435 |
432.050000 36.4 1000.0 | 120.000 v 196 | 96 46.0
452.900000 38.3 1000.0 | 120.000 v 204 | 7.7 46.0

Date: 8/28/2014 - Time: 5:22:03

Tested by
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel (EDR)
Climate Condition: 23 G 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 60T
Result: Pass 4k
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
£ 60T FCC Part 15 Class B Electric Ficld Strength
= L
& e
_'; 40
E L
201
0 + + + + t + t t t t t 1
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Meas. . Margin Limit -
anx:'er;cy ?:SSLP;:;( Time Ba?:':' ')d th Polarization ((::g; - QPK QPK
- u (ms) % (dB) | (dBpV/m)
168 36.2 1000.0 | 120.000 H 15.2 7.3 435
192.000000 39.9 1000.0 120.000 H 13.0 3.6 43.5
204.000000 36.0 1000.0 | 120.000 H 12.5 7.5 43.5
| 216.000000 38.9 1000.0 | 120.000 H 12.6 4.6 43.5
| 240. ) 371 1000.0 | 120.000 | H 13.7 8.9 46.0
| 288.000000 37.0 1000.0 | 120.000 | H | 157 9.0 46.0
Date: 8/28/2014 - Time: 4:48:43 Tested by: Reviewed by: \j
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Iltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel (EDR)

Climate Condition: 28 € 50 %RH; 101 kPa.

Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704601

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI

Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
60T FCC Part 15 Class B Electric Field Strength

Level in dBuV/m
w2 B
=] o
+
i s |

30M 50 60 80  100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

5 Meas. : Margin Limit -
Py | Cugsan | Time: | SMMWISUL | ‘o oparization | ST 1% aPK | apK
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) | (dBuVim)
35.950000 21.4 1000.0 | 120.000 v 143 | 18.6 40.0
47. 322 1000.0 | 120.000 v 14.9 7.9 40.0 |
109.650000 25.1 1000.0 | 120.000 v 122 | 184 435
144, ~38.0 1000.0 | 120.000 vV 15.3 5.5 435
168.000000 34.0 1000.0 | 120.000 v 152 | 95 43.5
| 432.050000 36.4 1000.0 | 120.000 v 196 | 96 46.0

Date: 8/28/2014 - Time: 4:44:36 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test ltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel (BR)

Climate Condition: 23 G 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704 86T

Result: Pass vvz

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

FCC part15 1-18G AV

Level in dBuV/m

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. i Margin | Limit
Frequency | MaxPeak 3 Bandwidth PR Corr. i
(MHz) (dBuVim) I::S (kHz) Polarization (dB) (:g;- (d?r:;w
4800.000000 52.1 1000.0 1000.000 H -3.8 21.9 74.0
4959.000000 50.9 1000.0 1000.000 H -3.2 231 74.0
7441.000000 | 50.4 1000.0 | 1000.000 H 0.3 23.6 74.0
Limit and Margin AV
Meas. s Margin Limit
Frequency Average Bandwidth RAA Corr. |
(MHz) (dBpVim) :"lnn;? (kHz) Polarization (dB) (I;\BI;E (dz;;w
| 4800.000000 50.1 1000.0 | 1000.000 H -3.8 3.9 54.0
| 4959.000000 42.7 | 1000.0 | 1000.000 H -3.2 1.3 54.0
[7441.000000 | 412 | 1000.0 | 1000.000 H | 03 | 128 54.0
8:/ ol ™oL i
A LN 18 -
wt bd [a 1
!"-‘mmzw-._- g

Date: 8/28/2014 - Time: 1:01:31 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test ltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel (BR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz —
Receipt No: 174024892

Report No: 16059704 801 {

Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

Level in dBuV/m

3G 4G 5G 6 8 10G 18G

Frequency in Hz

Limit and Margin PK

Meas. i Margin Limit
Frequency | MaxPeak ; Bandwidth S Sl Corr. | ™
(MHz) (dBpVim) '{rlnns (kHz) Polarization (dB) (:g)i' (ds‘;):w
1327.000000 44.0 1000.0 1000.000 \ -14.0 300 | 74.0
4959.000000 52.0 | 1000.0 | 1000.000 \ -3.2 22.0 740 |
7439.000000 | 47.6 | 1000.0 | 1000.000 v 0.3 26.4 74.0 |
Limit and Margin AV
Meas. < Margin Limit
Frequency Average 3 Bandwidth S Corr. |
(MHz) (dBpVim) .{r'n";? (kHz) Polarization (dB) (ﬁ\é? (az;;w
11327.000000 |  31.2 1000.0 1000.000 \4 -14.0 22.8 54.0
| 4959.000000 43.6 1000.0 1000.000 \i -3.2 104 | 54.0
| 7439.000000 |  39.1 1000.0 | 1000.000 1 03 | 149 | 540 |

Date: 8/28/2014 - Time: 12:57:41 Tested by: Reviewed by—
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ Mid channel (BR)
23 C; 50 %RH;
AC 120 V/ 60 Hz
174024892

16059704 801

Pass oy

Test distance is 3m, Horizontal

&

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

E
= FCC part]5 1-18G PK.
e
i S S 5 e FEC pant]S 118G AV,
SR
-
0 t + + + t ——t—t—t |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. 5 Margin Limit
Frequency | MaxPeak Bandwidth AL, Corr.
Time Polarization -PK+ | (dBpV/
(MHz) (dBuV/im) (ms) (kHz) (dB) (dB) m)
1332.000000 46.7 1000.0 1000.000 H -14.0 27.3 74.0
4882.000000 51.6 1000.0 | 1000.000 H -3.5 224 74.0
| 7322.000000 52.7 1000.0 | 1000.000 H -0.4 21.3 74.0
Limit and Margin AV
Meas. 2 Margin Limit
Frequency Average : Bandwidth T Corr.
Time Polarization -AVG | (dBpV/
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) m)
1332.000000 | 28.9 1000.0 1000.000 H -14.0 251 54.0 |
4882.000000 48.8 1000.0 | 1000.000 H -3.5 5.2 54.0
| 7322.000000 | 47.2 1000.0 | 1000.000 H -0.4 68 | 54.0

Date: 8/28/2014 - Time: 12:46:47

Tested by: _

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ Mid channel (BR)
28 G 50 %RH;
AC 120 V/ 60 Hz
174024892

16059704 06T

Pass L4

Test distance is 3m, Vertical

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

FCC part15 1-18G PK

Level in dBuV/m

.................................... ECC part15 118G AY
?{‘ ) 7o M

4G

EMC Test Service Hotline: +86-20-28391188

1G 3G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. Margin Limit
Frequency | MaxPeak 2 Bandwidth Sl Corr.
Time Polarization -PK+ | (dBuV/
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) m)
1332.000000 45.8 1000.0 1000.000 \ -14.0 28.2 74.0
4882.000000 | 52.2 | 1000.0 | 1000.000 Vv -3.5 21.8 740 |
| 7322.000000 | 46.4 | 1000.0 | 1000.000 Vv -0.4 27.6 74.0 |
Limit and Margin AV
Meas. Margin Limit
Frequency Average Time Bandwidth Polarization Corr. AVG (dB
- uv/
(MHz) (dBuVim) (n2) (kHz) (dB) (dB) m)
1332 20.7 1000.0 | 1000.000 V| -140 | 243 54.0
4882.000000 48.9 1000.0 1000.000 \4 -3.5 5.1 54.0
7322 40.9 1000.0 | 1000.000 | V| -0.4 | 134 54.0

Date: 8/28/2014 - Time: 12:52:26

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test ltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel (BR)

Climate Condition: 23 1Cy 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892 ﬁ
Report No: 16059704 00t

Result: Pass 0 @
Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

Level in dBuV/m

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. ¢ Margin Limit
Frequency | MaxPeak 3 Bandwidth st Corr. e
(MHz) (dBuVim) ‘{::3 (kHz) Polarization (dB) (:IB(;- (dg:;VI
1332.000000 39.8 1000.0 1000.000 H -14.0 34.2 74.0
4804.000000 | 51.0 1000.0 | 1000.000 H -3.7 23.0 740 |
| 7205. 53.4 1000.0 | 1000.000 H 0.1 20.6 740 |
Limit and Margin AV
Meas. A Margin Limit
Frequency Average g Bandwidth < Corr. |
(MHz) (dBpVim) '{::3 (kHz) Polarization (dB) (g\é)G (dﬂ;w
1332.000000 | 29.2 1000.0 | 1000.000 H -14.0 24.8 54.0
4804.000000 47.9 1000.0 1000.000 H -3.7 6.1 54.0
7205.000000 48.4 1000.0 | 1000.000 H 0.1 56 | 540

Date: 8/28/2014 - Time: 12:33:06
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test ltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel (BR)

Climate Condition: 23 1C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704 001

Result: Pass Y

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

Level in dBpV/m

4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. A Margin Limit
Frequency MaxPeak - Bandwidth Hh Corr.
Time Polarization - PK+ (dBuVv/
: (MHz) (dBpV/m) (ms) (kHz) (dB) (dB) =
1765.000000 48.5 1000.0 1000.000 Vv -11.2 25.5 74.0
| 4804.000000 53.0 1000.0 1000.000 \'4 3.7 | 21.0 74.0
| 7205.000000 51.2 1000.0 | 1000.000 v | 01 | 228 740 |
Limit and Margin AV
Meas. £ Margin Limit
Frequency Average Bandwidth St Corr.
Time Polarization -AVG | (dBupV/
I (MHz) (dBpuVim) (ms) (kHz) (dB) (dB) il
1765.000000 37.8 1000.0 1000.000 v -11.2 16.2 54.0
4804.000000 40.0 | 1000.0 | 1000.000 \ -3.7 14.0 54.0
7205.000000 | 451 [ 1000.0 \ 1000.000 \'4 0.1 8.9 54.0
OI-}'YI"‘“'“‘.IC v;’ ,'l‘ "‘
\-:'xu'u Vi lwob W
Y71 .
w0
Chee¥

Date: 8/28/2014 - Time: 12:18:36 Tested by: Reviewed by:




